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Something new!
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²Ƙŀǘ ǿŜ ǳǎŜŘ ǘƻ ŘƻΧ

Ceftriaxone 250mg IM + 1g azithromycin PO

Cephalosporin allergy Ą

2010 = 2g azithromycin PO

2015 = gentamicin or gemifloxacin

Test of cure recommended only if an alternative regimen used

STD Treatment Guidelines 2010 and 2015 for uncomplicated gonococcal infection





²Ƙŀǘ ǿŜ Řƻ ƴƻǿΧ

ÅCeftriaxone 500mg IM for most patients*

ÅWeight based dosing 1g IM if >150kg or 300lbs

ÅIf chlamydia has not been excluded Ą doxycycline 100mg BID x 7days

ÅTest of cure recommended for all pharyngeal infections, regardless of 
regimen used

ÅNO recommended alternative for pharyngeal infections in cephalosporin allergies



But why?

Ceftriaxone activity is best predicted by the time serum free drug is higher than MIC.

Connolly KL, et al. AntimicrobAgents Chemother 2019;63:e01644ς18. 



But not all sites are equal

hǊƻǇƘŀǊȅƴȄ ƛǎΧ

Åthe least tested site in most clinics

Åmost common site of treatment failure

Åknown to have lower drug concentrations

ÅHENCE we do recommend a test of cure!



Alternatives

ÅTrue cephalosporin allergy?

ÅGentamicin 240mg IM

ÅNo ceftriaxone available?

ÅGentamicin 240mg IM

ÅCefixime 800mg PO

*cervix, urethra, rectum



Key changes for uncomplicated gonorrhea

ÅHigher dose of ceftriaxone Ą 500mg IM

ÅWeight based dosing ςincrease to 1g IM if patient is over 150kg (~300lbs)

ÅDo not treat empirically for chlamydia co-infection if testing was completed 
and negative at all at-risk sites.

ÅIf you DO need to treat ςused doxycycline 100mg BID X 7days

ÅTest of cure for pharyngeal infection

*Retest everyone within 3-12months



Free preview of other fun STD updates!

ÅCDC 2021 Treatment Guidelines Webinar

ÅVideo https://www.youtube.com/watch?v=azXn_Bv_R7Y

ÅQ&A www.cdc.gov/std/treatment-guidelines/qa.htm

ÅWhat else is new?

ÅUpdated testing recommendations based on current anatomy and gender of sex partners

ÅMore permissive expedited partner therapy for MSM

ÅDoxycycline preferred treatment for chlamydia at all sites

ÅMetronidazole recommended in all cases of PID

ÅMore frequent syphilis screening during pregnancy

https://www.youtube.com/watch?v=azXn_Bv_R7Y
http://www.cdc.gov/std/treatment-guidelines/qa.htm


Some nuance about something we already knew!





ÅVA cohort study looking at testing rates and evidence-based hypertension management in 
patients with treatment resistant hypertension. 

ÅPopulation: ~269,000 vets reviewed from 2000-2017

ÅMedian age 65

Å96% men, 19% black non-Hispanic

ÅInclusion: resistant hypertension

ÅEither 2 BPs of at least 140/90 a month apart during use of 3 agents (including diuretic)

ÅHypertension requiring 4 agents

ÅNotably EXCLUDED 

ÅPatients with CKD stage 4-5 or ESRD

ÅPatients tested or treated for primary hyperaldosteronism before meeting inclusion criteria

Cohen JB, Cohen DL, Herman DS, et al. Ann Intern Med. 2021 Mar;174(3):289-297.



Primary Outcomes

ÅRate of ARR testing

ÅRecommended initial diagnostic test ***

ÅTreatment using a mineralocorticoid antagonist

ÅLimitations:

ÅPredominantly male (but ~11,000 females!)

ÅSusceptibility of office BP misclassification

ÅLack of confirmatory testing after ARR results

ÅRelied on pharmacy fill data which does not equate with adherence/drug levels




